

List of new drugs approved in the year 2019 till date

S.No	Name of drug	Indication	Date of issue
1	Fenspiride hydrochloride film coated extended release tablet 80 mg and Fenspiride hydrochloride bulk	1. Acute Rhinosinusitis 2. Moderate persistent asthma as an add-on therapy	04.02.2019
2	Bilastine tablets 20 mg and Bilastine Bulk	For symptomatic treatment of allergic rhino-conjunctivitis (seasonal and perennial) and urticaria in adults	06.02.2019
3	Iguratimod film coated tablets 25mg and Iguratimod Bulk	For the treatment of active rheumatoid arthritis symptoms	18.02.2019
4	Fingolimod Capsules 0.5mg and Fingolimod hydrochloridebulk	For the treatment of patients with relapsing forms of multiple sclerosis (MS) to reduce the frequency of clinical exacerbations and to delay the accumulation of physical disability.	25.03.2019
5	Remogliflozin etabonate bulk and Remogliflozin etabonate film coated tablets 100 mg	Indicated in adults aged 18 years and older with type2 diabetes mellitus to improve glycemic control as:- <ul style="list-style-type: none"> • Monotherapy when diet and exercise alone do not provide adequate glyceamic control. • Add on therapy with metformin, together with diet and exercise, when these do not provide adequate glyceamic control. 	26.04.2019